
PF90

CLICK TO ORDER PARTS
shop.monsterjanitorial.com

https://shop.monsterjanitorial.com/floor-equipment-parts/powr-flite-parts-1/


TABLE OF CONTENTS

PF90 Cover Shot 3

PF90 Main Assembly 5

.......................................................................................................................................................

................................................................................................................................................

Page 2 of 10



PF90 Cover Shot

PF90

Page 3 of 10 PF90



PF90 Cover Shot

Ref Number Part Number Part Description Context Notes Quantity

PF90

Page 4 of 10 PF90



PF90 Main Assembly

PF90

Page 5 of 10 PF90



PF90 Main Assembly

Ref
Number

Part Number Part Description Context
Notes

Quantity

1 18146 Pivot   

2 G10 Handle End Cap   

3 B431-2014 Foam Handle Grip   

4 AE0663714 Switch Knob   

5 A732-0700 Set Screw M3 × 8   

6 AK0723582 Switch Knob Guard   

7 AE0893006 Handle Tube Fixing Screw   

8 AE1053582 Hook Holder   

9 4840022 Nut   

10 B430-0314 Upper Cord Hook (Black)   

11 B430-0200 Upper Cord Hook Spring   

12 A430-0305 Washer   

13 AE1023001 Handle Tube   

14 54.018 Lower Cord Hook   

15 A732-3900 Washer   

16 A732-3300 Set Screw M4 x 25   

17 AE0673006 Handle Lever Rod   

18 AC0533582 Lever Holder   

19 AC0543582 Lever Knob   

20 AK0733582 Power Cord, 40'   

21 54.009 NLA - Dust Compartment   

22 AG1514000 Vacuum Sensor And
Indicator

  

 AG0123000 Vacuum Sensor   

 AG0133000 Full Bag Initiator   

23 AK0253582 Strain Relief Boot   

24 A721-0214 Swivel Inlet Gasket   

PF90

Page 6 of 10 PF90



25 A232-0100 Handle Screw M5 x 45   

26 4250265 Set Screw   

27 4300916 Washer   

28 B625-0805 Spring   

29 54.007 Suction Inlet   

30 AC0343582 Suction Inlet Cover   

31 C44-E Nozzle hose   

32 Not Available
HF

Hose Fitting   

33 AG0893000 Motor Cord   

34 AA9933109 Warning Label   

35 B324-0400 Handle Fitting   

36 004240056 Set Screw M4 x 6

37 004240806 Screw M4 x 16

38 54.050 Cord Holder   

39 004240896 Set Screw M4 x 15

40 B211-0230 Filter Bag Inlet   

41 C33 Filter Support Screen   

42 C32-A Secondary Filter   

43 N24 Filter Bag Support   

44 C30-A Motor Cover Filter   

45 C31 Motor Cover Seal   

46 54.003B Motor Cover   

47 A732-8305 Set Screw   

48 B333-0600 Thermal Switch Seal   

49 B33-0400 Temperature Switch   

50 B33-0700-C Temperature Wire   

51 A732-0700 Set Screw M3 × 8   

Ref
Number

Part Number Part Description Context
Notes

Quantity

PF90

Page 7 of 10 PF90



52 B123-0100 Wire Connector   

53 B210-0414 Rear Wheel Decal   

54 B210-0214 Rear Wheel   

55 A732-6400 Washer   

56 003010056 E-Ring

57 AE1063005 Rear Wheel Shaft   

58 4230525 Set Screw   

59 AA0453000 Wire Connector   

60 4230296 Set Screw   

61 4230326 Set Screw   

62 B328-0401 Rocker Switch 1

63 AE0193713 Switch Activator   

64 AE0203713 Switch Mounting Plate   

65 AE1243713 Washer   

66 AE0213713 Washer   

67 AC0553006 Switch Activator Spring   

68 AG0883000 Wire Connector   

69 002027129 Wire Tie

70 AG0863000 Zipper Tie   

71 54.001B Switch Cover   

72 AA0463320 Switch Cover Seal   

73 54.002B Dust Cover   

74 AE0073714 Dust Cover Gasket   

75 CCP-3 Paper Bag 3 Pack 1

76 AA0533320 Dust Compartment Side
Seals

  

77 54.005B Nozzle Housing   

78 AA0073582 Brush Base Collar   

Ref
Number

Part Number Part Description Context
Notes

Quantity

PF90

Page 8 of 10 PF90



79 AF0013002 Clear Lens   

80 AF9933000 Decal   

81 A03 Funiture Guard (Black)   

82 A430-0305 Washer   

83 A09 Felt Packing   

84 B017-1200 Vented Support Fitting   

85 09.104 Belt   

86 B020-0100 Pedal Frame   

87 54.016 Foot Pedal   

88 B020-0400 Pedal Spring   

89 AA0143582 Foot Pedal Release   

90 54.016 Foot Pedal   

91 A732-0200 E-Clip   

92 B020-0300 Pedal Frame Shaft   

93 AA1123582 Rear Motor Mount   

94 D200-0100 Complete Motor Assembly 1

95 AE0303006 Motor Mount Sleeve   

96 CM031002 Motor Mount   

97 B123-1900 Sound Suppressor   

98 D012-2500 Agitator Assembly Non
Clutch

  

99 B012-0214 Left Rubber End Cover   

100 B012-0700 Left End Cap   

101 B012-0600 Agitator Bearing Felt
Cover

  

102 08008 Gasket   

103 B08S Bearing Holder   

104 B012-0300 Agitator Core   

Ref
Number

Part Number Part Description Context
Notes

Quantity

PF90

Page 9 of 10 PF90



105 B012-0900B Brush Strip   

106 B07S Agitator Pulley   

107 B624-0100 Spacing Spring   

108 B012-0800 Right End Cap   

109 B012-0114 Right Rubber End Cover   

110 B012-1000 Agitator Shaft   

111 A732-0400 Agitator Spring Clip   

112 54.006 Bottom Plate Assembly   

113 AA0203001 Bottom Plate   

114 AA0255000 Packing   

115 B010-1014 Base Plate Wheel   

116 B010-0500 Baseplate Wheel Axle   

117 A732-2100 Push On Spring Nut   

118 AA0263001 Set Screw   

119 A28 Reflector Plate   

120 AF0103000 Bulb Socket   

121 4600016 Washer   

122 4230016 Set Screw   

123 5110013 Light Bulb-Slimline, 20V
15W

  

124 AB0033000 Insulate Plate   

125 AB0083000 Wire Bushing   

126 AB0093000 Reflector Plate   

127 AF0043006 Reflector Plate Support   

128 4240306 Set Screw   

129 AB0053000 Light Assembly Cord   

Ref
Number

Part Number Part Description Context
Notes

Quantity

PF90

Page 10 of 10 PF90


	PF90

